2K,

MFG. CO, INC.

Parts Manual

CONGRATULATIONS on the purchase of your new Exmark mower. This
product has been carefully designed and manufactured to give you
& maximum amount of dependabRity and years of trouble-free

operation. Model No.

For Sarlal Nos.
80,000 & Higher

it additlonal information Is needed, or should you requira ,
trained mechanlc service, contact your authorized Exmark Serial No.

equipment dealer or distributor,
Date Purchased

If you need to order replacement parts from your dealer,
always give the model number and serlal number of your mower as
well as the quantity, part number and description of the part Purchased From
needed.

The serial number plate of the tractor is located on
the top rear engine frame on the right hand side of the
maching. We suggest you record the numbers for ready
referenca.



johnssj
Rectangle

johnssj
Rectangle



TABLE OF CONTENTS

DESCRIPTION Page
Sty FIrSt ..o v 1-2
36" MOWET DK ..ot ee ettt 34
A8 MOWET DBCK oottt ettt e e s 56
B2 MOWET DECK .. sttt eeae s e a s rne e ae e st 7-8
ENGING DECK GrOUP ....euiiiiiiuiiieririrces s 9-10
Upper Handle & CONtrols ... 11-12
DECAIS GIOUD .veeveiirercirienreeeeetesee e et b b 13
Electrical DIiagrams .......vvcvieiiiiiriie et 14

Safety Recommendations For All Exmark Mower Users -

BEFORE OPERATING YOUR MOWER, CAREFULLY READ THE

OPERATOR'S MANUAL IN ITS ENTIRETY.

Training

1. Regard the Exmark mower as a piece of power
equipment and teach this regard to all who
operate this unit.

2. Read the instructions carefully. Be familiar with
the controls and the proper use of the equipment.

3. Never allow children, teenagers, or people unfamiliar
with these instructions 1o use the mower.

4. Avoid mowing while people, especially children
or pets, are nearby. Keep in mind that the
operator or user is responsible for accidents
or hazards occurring to other people or their

property.
Preparation

1. The use of personal protective equipment, such
as (but not limited 10) protection for the eyes,
ears, feet and head is recommended.

2. While mowing, always wear substantial footwear
and long trousers. Do not operate the equipment
when barefoot or wearing open sandals.

3. Thoroughly inspect the area where the equipment
is to be used and remove all stones, sticks,
wires, bones and other forcign objects,

4. A DANGER: FUEL IS HIGHLY FLAMMABLE.

a) STORE FUEL IN CONTAINERS SPECIFI-
CALLY DESIGNED FOR THIS PURPOSE.

b) REFUEL OUTDOORS ONLY. DO NOT
SMOKE WHILE REFUELING.

¢} ADD FUEL BEFORE STARTING THE ENGINE.

NEVER REMOVE THE CAP OF THE FUEL TANK

OR ADD FUEL WHILE ENGINE 1S RUNNING
OR WHEN ENGINE IS HOT.

d) IF FUEL IS SPILLED, DO NOT ATTEMPT TO
START THE ENGINE. MOVE AWAY FROM THE
AREA OF THE SPILL AND AVOID CREATING
ANY SOURCE OF IGNITION UNTIL FUEL
VAPORS HAVE DISSIPATED.

Operation

1.

Give complete, undivided attention to the job at
" hand.

. A DANGER: Do not operate the engine in a

confined space where dangerous carbon monoxide
fumes can collect.

. Mow only in daylight or good artificial light.

Avoid operating the equipment il wet grass, when
feasible.

Mow across the face of steep slopes, never up

and down. Exercise extreme caution when changing
direction on slopes. Do not mow excessively

steep slopes.

Use extreme caution when backing up.

Stop the blades when crossing surfaces other
than grass and when transporting the mower to
and from the arca to be mowed.

Never operate the mower with defective guards,
shields, or without safety devices in place.

Do not change the engine govemor settings or
overspeed the engine. Operating an engine at
excessive speed may increase the hazard of
personal injury.

Place transmission in neutral, disengage blade
and wheel drive clutches before starting.


johnssj
Rectangle



A

11

12.

13.

14.

16.

17.

18.

19.

20.

20.

Start the engine carefully with feet well away
from the blades.

Keep hands, feet and clothing away from rotating
parts while the mower is being operated.

Stop the engine and disconnect the spark plug wire:

a) Before checking, cleaning or working on the
Mower.

b) After striking a foreign object (inspect the
mower for damage and make repairs before
restarting and operating the mower).

Stop the engine:

a) Before clearing blockages.

b} Before removing the grasscatcher.
¢) Whenever you leave the mower,

d) Before refueling.

€} Before making height adjustments.

. Retum the throttle control to the idle position

for 30 seconds for engine cool down before
stopping the engine.

The futel system is provided with a shut-off
valve. The fuel shut-off valve is used to shut
off the fuel when machine will not be used for
a few days, when parking inside a building, or
during transport to and from the job,

This mower was designed for one operator
only. Keep all others away from mower during
operation.

Do not mow without grass deflector or entire
grass collection system in place and in proper
working condition.

Do not operate machine unless al] guards, shields
and covers are in place and in proper working
condition.

A CAUTION: FATLURE TO FOLLOW SAFETY
INSTRUCTIONS AND CAUTIOUS OPERATING
PRACTICES CAN RESULT IN SERIOUS INJURY.

A CAUTION: ALTHOUGH HAZARD CONTROL AND
ACCIDENT PREVENTION PARTIALLY ARE DEPEN-
DENT UPON THE DESIGN AND CONFIGURATION
OF THE EQUIPMENT, THESE FACTORS ARE ALSO
DEPENDENT UPON THE AWARENESS, CONCERN,
PRUDENCE, AND FROPER TRAINING OF THE
PERSONNEL INVOLVED IN THE OPERATION,
TRANSPORT, MAINTENANCE AND STORAGE
OF THE EQUIPMENT. IT IS ESSENTIAL THAT ALL
OPERATOR SAFETY MECHANISMS BE CONNECTED
AND IN OPERATING CONDITION PRIOR TO USE.

Maintenance and Storage

1.

Precisely follow the engine manufacturer's
recommendations for maintenance.

11

If carburctor adjustment is necessary, stand to
one side and keep feet and hands clear while
making adjustments.

Keep engine free from accumulation of grass, leaves

or excessive grease or oil. An accurnulation of
these combustible materials may result in a fire.

Store fuel in a container specifically designed
for this purpose in a cool, dry place.

Keep the mower and fuel container in locked
storage to prevent children from playing or
tampering with them,

Gasoline powered equipment or fuel containers
should not be stored in a basement or any closed
area, where heat appliances or open pilot lights
arc present.

Maximum mowing results and safety can only be
achieved if the mower is properly maintained and
operated correctly.

Check all bolts frequently to maintain proper
tightness.

Keep all guards, shields and other safety
devices in place and in safe working condition,

. Check for womn or deteriorating components that

could create a hazard.

All replacement parts must be the same as or
equivalent to the parts supplied as original
equipment.

Safety Signs

L

Keep all safety signs legible. Remove all
grease, dirt and debris from safety signs.

Safety signs must be replaced if they are
missing or illegible.

When new components are installed, be sure that
current safety signs are affixed to the replaced
components.

New safety signs may be obtained from your
authorized Exmerk equipment dealer or
distributor or from Exmark Mfg. Co. Inc.

Safety signs may be affixed by peeling off the
backing to expose the adhesive surface. Apply
only to a clean, dry surface. Smooth to remove
any air bubbles.

Familiarize yourself with the safety signs and
instructional labels. They are critical to the safe
operation of your Exmark commercial mower.



johnssj
Rectangle





johnssj
Rectangle



36" MOWER DECK

. KEY PART # GQTY. DESCRIPTION KEY PART# QTY. DESCRIPTION
: 1. 302208 ... Tor 36" Front Deck #302196 w/ Baffles 0. 803003......... L O 3/8-16 x 1-3/4 Whizlock Bolt
i 2 804256........13........ 5/16-18 Nyloc Hex Nut 3 603843....... 1........Heavy Duty Idler Pulley
: 3.........801035......... 12.......#10-24 x 3/8 Pan SHd. Head 32......303434......... 1.......Engagement Bushing
: Machine Screw 33 303348........ T Left Thd. Eye Bolt
Cutter Housing Cap 34........303236......... T Tumbuckle Body
Spap Ring 36........303238......... T Right Thd. Eye Bolt
: Cutter Housing Bearing 36........302184......... 2........Dogleg Baffle
: Cutter Housing arz......302108 L Assist Arm
‘i 1/8 N.P.T. Straight Zerk 38........809011....... | FU— 3/8 x 3/4 Shoulder Bolt
; 9......807263........ 2.....1/4 5q. x 1-1/4 Key 39......806003......... 2........Hairpin Cotter
i 10........ 303187 2........Cutter Spindie 40.........303270..... ... Assist Arm Linkage
: 11 303164......... 10....... Blade Drive Spacer 49 ... 808280......... Lo 516 x 1 Clevis Pin
12........303146......... 2....... Blade - 18" High Lift (367) 42.......303499......... 1.......Drive Belt to Blades - 36"
303485......... 2........Blade - Mulching (36")* 43,00 302194......... 2 Caster Wheel Support Weldment
2.......Blade - Low Lift (36") 302203......... 2........Caster Whee! Support Weldment
LA 1/4 x 18" High Lift Blade (36") wiBearings
2........5/8 5td. Flatwasher 4. 303514......... 4.......Flange Thrust Bearing
o 2....5818x75Gr.5HH 45......... 800290......... B........3/18-16 x 3/4 HH Capscrew
15....... B804510......... 2o §/8-18 UNF Hex Nut 46, 303314......... [T Spacer - 10" Caster
2......Pulley - Cast Iron Ly S BOOOZ0......... 2........Quick Pin - 10" Caster
Pro-Lock, Retaining 1 (.Scc Tube) 48........ 302200......... 2........Caster Weldment - Mid-Size
Use on Pulley Bore 49......... 800334......... 2........1/2-13 x 6 HH Capscrew
17 s 803310......... 4. Setscrew - 5/16-18 x 3/8 50 513547......... Zovvains Spacer - Front Caster
840022........ o, Pro-Lock, Nut Type (.5 ml Tube) Y - 513648......... 209X 3504 W & T Assembly
Use on Setscrews 513807......... 2o Wheel & Hub
18......... 800273........ 10........ 5/16-18 x 1 HH Capscrew 513808......... 2. Tire - 9x 3.50-4, 4 Ply
19......... 809001........ 13 5/16-18 Whizlock Nut 513809......... 2........ Roller Bearing
20 800021......... 2. 5/16-18 x 3 HH Tapboit 513810......... 4........Bushing
2. 800020......... 1......Tapbolt - .31-18 x 3.5 HH 82 805008......... 2.......1/2 Reg. Spring Lockwasher
22 302164......... 1........Shield Weldment - 302162 w/ Decals 3. 804509......... - 1/2-13 Reg. Hex Nut
23...... 513338......... R Washer 54......... 800292......... [T 3/8-16 x 1 HH Capscrew
24........ 803014......... 3........ S5/16 NC Wing Nut 85, 808007......... 14....... Nut - 3/8-16 Whizlock
25........302054......... 1........Chute 56 805259 2 3/8 SAE Flatwasher
26 302129......... 1.......Engagement Arn w/Bushing 57 303327 6 3/8 Disc Spring Washer
27 303144......... T Powder Metal Bearing 58 P Cutter Housing - Complete
28 303352 Toe, Washer - Spindle S L J— Yoke
29......... 808505......... I E-Ring for .875 Rd. 60.......302201 ... 2........ Caster, 9" Smoocth - Complete
........ 5/16-18 x 5/8 HH Capscrew

* Requires instaliation of mulching kit for proper mulching.



johnssj
Rectangle





johnssj
Rectangle



48" MOWER DECK

PART# QTY.

DESCRIPTION

22........800021
24.........809001
25........ 302054
26......... 403025
27 s 402029
28......... 302189
29....... 803014
30.........809007..........
... 603843
32 513338
< — 503496
M. 805259
k- T— 800296
36........402017
37........303144...

48" Front Deck #402042 w/ Baffles

5/16-18 Nyloc Hex Nut

#10-24 x 3/8 Pan Sltd. Head
Machine Screw

Cutter Housing Cap

Snap Ring

Cutter Housing Bearing

Cutter Housing

1/8 N.P.T. Straight Zerk

1/4 5q. x 1-1/4 Key

Cutter Spindle -Cuter

Long Cutter Spindle - Center

Cutter Housing - Complete-Outer

...Blade Drive Spacer

Ultra High Lift Blade 16" (48"}
1/4 x 16" High Lift Blade
Optional (487)

...Blade - Mulching (48™)"

SJB Std. Flatwasher
.5I8-18 x 7.5 Gr5 HH Cpscrw.

5/8-18 x 8 Gr 5 KH Capscrew

5M16-18 x 1 HH Capscrew

5/8-18 UNF Hex Nut

Pulley - Cast Iron

Pro-Lock, Retaining 1 (.5cc Tube}
Use on Pulley Bore

Double Pulley

Pro-Lock, Retaining 1 (.Scc Tube}
Use on Pulley Bore

5/16-18 x 3 HH Tapbolt

5M6-18 x 3.5 HH Tapboit

5/16-18 Whizlock Nut

Chute Assembly

Vee Belt - Front Deck

Shield Weldment-#402028 w/ Decals

Degleg Baffle

5/186 NC Wing Nut

...Nut - 3/8-16 Whizlock

Idler Pulley

Washer

Bushing - Idler Bearing

Flat Washer - 3/6 SAE

3/8-16 x 2.0 HH Capscrew
idler Armn, Rt. Comp. w/Bushing

.....Powder Metal Bearing
.....\Washer - Spindle
...E-Ring {/.875 Rd.

KEY

ESCRIPTION

...Engagement Bushing

......Lefi Thd. Eye Bolt

<. Turnbuckle Body

.......Right Thd. Eye Bolt
....Assist Arm

* Requires installation of mulching kit for proper mulching.

3/8 x 3/4 Shouider Bolt
Hairpin Cotter

Assist Arm Linkage
Yoke

516 x 1 Clevis Pin

....Belt Tension Rod
3/8-16 x 1-3/4 Whizlock Bolt

Enagement Arm w/Bushing
Setscrew - 5116-18 x 3/8
Knur Cuppoint
Pro-Lock, Nut Type (.5 ml Tube)
Use on Setscrews
Vee Belt - Main Deck
Center Cutter Housing - Complete
3/8-16 x 1 HH Capscrew
5/16-18 x 5/8 HHCS
3/8 Disc Spring Washer
Caster, 8" Smooth - Complete
Spacer - 10" Caster

....Caster Wheel Support Weldment

Caster Wheel Support Weldment
w/Bearings

5/16 5td. Flat Washer

Flange Thrust Bearing

Quick Pin - 10" Caster

Caster Weldment - Mid-Size

1/2-13 x 6 HH Capscrew

1/2 Reg. Spring Lockwasher

1/2-13 Reg. Hex Nut

....Spacer - Front Caster
9x3.50-4 W & T Assembly

Wheel & Hub

Tire - 9x 3.50-4, 4 Ply
Roller Bearing
Bushing

e 3816 % 3/4 HH Capscrew
....3/8-16 x 2.25 HH Tapboit

Bushing - idler
Idler Pulley



johnssj
Rectangle





johnssj
Rectangle



52" MOWER DECK

KEY PART # QTyY DESCRIPTION KEY PART # QTY DESCRIPTION
1 4020860........ ) R 52" Rigid Deck 402047 41 303348 ........ 1 ...... LH Thd. Eye Bott
w/ Baffles/Decals 42 ... 303236 ... 1 Tumbuckie
I 804256........ 17 e 5/16-18 Nyloc Hex Nut 43 . 303238 ... 1 L. RH Thd. Eye Bott
3 801035........ 18 ... #10-24x3/8 Pan Sitd Hd Mch Scrw 44 .. 302188 ........ T Assist Arm
4 .. 303523........ 6 ... Cutter Housing Cap 45 .. 808011 ... 1 3/8 x 3/4 Shoulder Bolt
5 ... 808521.... 6 ... Retaining Ring 45 ... 806003 ........ 3 Hairpin Catter
6 ... 303057 ........ 6 ... Cutter Housing Bearing 47 403103 ........ 1 ... Linkage, 527 Viking
7o 303189 ........ 3 o Cutter Housing 448 ... 303105 ... 1 . Yoke
8 ... B11001 ... 5 ... 1/8 NPT Str Zerk 49 ... B08280...... 1 ... 5/16 x 1 Clevis Pin
9 . BO7263 ........ 3 e 1/4 5q x 1-1/4 Key 50 ... 403107 ..., 1 Linkage, 52" Belt Tension
10 ... 303187 ....... 2 Cutter Spindle - Outer 51 ... 803003... 1 3/8-16 x 1.75 Whiz Lock Bott
11 4603033 ........ 1 ....... Cutter Spindle - Center 52 ... 302129 ... 1 Engagement Arm w/bushing
12 ... 302030........ 2 e Cutter Housing {Complete) Outer 53 ... 803310 ........ 6 . 5/16-16x3/8 Setscrew, knured
13 .. 303164 ....... 15 ........ Biade Drive Spacer cuppeint
14 ... 303527 e 3 Blade-18" High Lift 840022 ... ... Pro-Lock, Nut type (.5 ml tube) -
303465 ........ 3 Blade Mulching * Use on Setscrew Threads
303439........ 3 Blade - Low LIft 54 403104......... 1 Beit, blade Drive - 52" Vil
303283 ........ 3 ... 1/4x18" High Lift Blade 5 ... 402006 ....... 1 e Cutter Housing(complete) centr
15 ... 805268 ........ 3 5/8 Std Flat Washer 56 . 800292 ........ 6 ... 3/8-16 x1.0 HHCS
16 ... 800860 ........ 2 e 5/8-18x7.5GrSHHCS 57 ... BOOZTO...... 15 ... 5/16-18 x 5/8 HHCS
17 800861 ........ ) [ 5/8-18x8.0Gr5 HHCS 58 . 303327 ... 8 ... 3/8 Spring Disc Washer
18 ... BOO273.... 14 ... §/16-18x 1.0 HHCS 59 ... 302201 ..., 2 Caster, 9" Smoathcomplete
19 ... 804510......... 3 ... 5818 Hex Nut 60 ... 303314..... 6 ... Spacer-i0” Caster
20 ... 303073 ... 2 e Pulley 61 ... 302194 ... 2 s Caster Wheel Support Widmnt
B40023........ weren. Pro-Lock Retaining 1 (Sccetube)- L. 302205........ 2 . Caster Wht Supp Widmt wrbrgs
Use on Pulley Bore 62 ... 805258 ........ 1 s 5/16 Std Flat Washer
21 L 403032 ........ T s Pulley - Double 63 ... 303514, 4 ... Flange Thrust Bearing
840023........ e Pro-Lock Retaining 1 (.5 cc tube) - 64 ... 80S020........ 2 Quiick Pin - 10" caster
Use on Pulley Bore 65 . 302200........ 2 Caster Weldment
22 ... 800021 ........ 2 e S5/16-18 x 3.0 HH Tap Bolt €6 ... 800334...... 2 ... 1/2-13x 6.0 HHCS
23 . 800020 ........ 2 5/16-18 x 3.5 HH Tap Bolt 67 ... 805008 ........ 2 s 1/2 Reg. Spring Lockwasher
24 ... 803001 ... 20 ........ 5/16-18 Whizfock Hex Nut 68 ... 804509 ........ - 1/2 Reg. Hex Nut
25 ... 602571 ........ 1 e Chute Assembly 69 ... 513547... 2 ... Spacer, Front Caster
26 ... 403105 ........ T e Belt RH Blade 70 e 513648 ........ 2 9 x3.50 4 Wheel & Tire Assy
27 ... 402048 ........ I Bell Shield #402050 w/ Decals 513807 ........ 2 e Wheel & Hub
28 ... 402057 ........ | — Baffle Widmt. Discharge 513808 ........ 2 ... Tire, 9x3.504, 4 Ply
29 ... 803014 ........ 4 ... 5/16-18 Wing Nut 513809........ 2 Roller Bearing
30 e 809007 ........ 19 ... 3/8-16 Whiz Lock Hex Nut 513810........ 4 ... Bushing
31 .. 603843 ........ 2 ... ldler Pulley 7t 800290........ 8 3/8-16 x 3/4 HHCS
32 ... 403074 ........ L — Bushing, Idler 72 .. 513338....... 2 .. Washer
3. 603496 ........ L Bushing, Idler < J— 373034 ... 2 Washer, Pivot
< 805259 ._...... T oo 3/8 SAE flat Washer 74 ... 603299 ........ 2 .. Roller, Anti-Scalp
3B . 800296........ 1 s 3/8-16 x 2.0 HHCS 75 .. 603602........ 2 Bushing, roller
36 ... 402033..... T e Arm Widmnt wibushing 7% ... 800807 ........ 2 e 3/8-18x 4,0 HHCS Gr8
37 303144 ... 2 . Bushing, Powdered Metal 7. 402055 ........ 2 ... Baffle Widmt - 52"
38 ... 303352 ... 2 Woasher, spindle 78 ... BODOZS..... 1 3/8-16 x'2.25 HH Tap Bolt
39 ... 808505...... 2 ..... E-Ring 79 ... 403119 1 Ll Idler Pulley "v™
40 ... 303434 ........ | I Engagement Bushing 80 ... 513291 ... 1 e Bumper

* Requires Installation of Mulching Kit for proper Mulching,


johnssj
Rectangle


johnssj
Rectangle





johnssj
Rectangle



yBysyueID 0} Addy

{aqny 20g) | Bujueiay %0014 €T
SmaJa51es 1Y 0} Alddy bove
{sqnL [wg') adA] INN Ho07-01d" " ZZO0E.

nIeg YIH - 3leld

MIosdD HH Z X g1-91/5

Jaysemiel{ 3vs 9K

Jayseam(oo”) Buuds “AH 91/5

19A87 IBYINS - IBYSBAA

8j@|dwod - H1 ayelg”

a@idwod ~ HY ajeug

MBI0818S 'PH bS B/5 X 8L-gL/ig

Jaoedg aauqg spelg

oLuoIS)

(umoys JON) HT UBWPAA JaAa]

HY IUBLLP|aAA Jaaan

(umous 1ON) HY uaWpPAA Beld

HY JUSWPBM S1R|d

Buiy dio

miosdg pesH xaH /L X 02/

laysemield avs b/

yuesolag

matosden HH b/g X 0Z-b/L

NN HIO[ZUM OZ-P/L

Yapms A19jes JaMoW - Jvoelg

NOY20T |BLRNGN - YIIMG "

HUNSIUNOD

£9° X bZ-0L# - M3IOS BUoRN"

INN X2H 20IAN PZ-018

laysemjerd ‘pIS b/

laysepp 051 Bundg

g 19 me1osded MM b/E X 820/
(umoys 1oN)

Jadjjed H samoT - abieun

1adjjen HY 1amoT - ebeun

Jadijey Jaddp - aBexyu

{.8t) As|ing @aLQ epEIg

(.25 '2 .9€) A3(Ind aAuCl speig
As>| supoeW 8/5-Z X b b1
>0=:& BALI] uo|ssiuusue) }
Aa|nd uojssiwsues ;-
co_wm_Emcm._F - l9g asp”

A3y JrUpCOAA 64

Y1881 g "ob# t1eyooudg”
ucxoohn_m O/ 'sued | *

UOUMS HBIS [RINBON’

Buidde| /e x 81-94/5"

piens ueyy

uRyD eAlg

@yo0idg

1BA0D Yelysyoer

As)| JIUpoOAA LO#

yeusyoer

#0sdD HH Z/1-1 X Q191
wmcm_u_ yeyg -

sBuysngm peddng sadies H
sBuysng/m poddng Jadijen HM™™
JejoD) ypm Bupeesg yeys™
0271 NN XxoH o0lAN"

peap X34 8/ X 02 /1 ..Sw._omn_mo:
mc.:mmm BA3D[G S2uUolg™

B/E X GL-9L/G 'MaIOSIDS
MO 1Y - ABlIng
JoIp| - JUSWPIAAA WY
J8|p| - JUBLIPaAA Wiy
HH - Malosden

HH - masosden

{p1epuels) AinQ 1B - Bupnds aauQ
{(uo)do) Aing AseaH - Bulds aaug

Jalpt - falind

jlog sbelied 2 X gi-g/e
Jaysemie|d ‘MS 9LL
INN 204N 91-g/¢

uBLLpIEM 2leld
Aslind Ja|pi
Jane - dug

PR “INN H20[ZIUM B1-G1/S
masosded HH v X 21-91/g
HOOIZIUAA OL-8/E - INN™

lejlo syl ~dweld g2

9059 XL - alt] B [IYAY
(.ot ®.98) Ald 2 ‘05’9 X EL - 8L
anH B [BoUA

Bulieag Jajjoy"

Bupieeg abuel 4

19215 WS g .6 - eArays
wniQg ayelg

taysemioo Buuds AaH 9L/g
ma1osded HH | X 81-81/S
Jaoedg [paypn

(umoys JoN - H) pueg sxerg”
{HY) pueg axerg

Jaysemeld pIs 9L/s”

1907 udieH-

Hoys - (asmg 1snfpy
Iayseamioo Buudg “AnH g/
marosden HH Lx ol-g/¢"
Alquessy oy

‘malosded HH: WWDE X wg
‘iaysepn Buids 9si1g 9L/s
JUBWPIBM BPIND J18g
peads-5 - plan 3osQ Jesy

d10YD MDIAA ANIONI

-10 -


johnssj
Rectangle



-11-



johnssj
Rectangle



(me) duse(n ssoH
deg [an4 - jaxsen
1ara7 - duo

duo Jaaa apug™

NN X8H 20MAN 0Z+/L
{me{ 1) 8ur fend’
(mex 5 ZLyeutang

(Ja)yon) ey fang’ 09
BABA |2NA" 65
_?fw‘_uwn_mo HH 8/S X 0z/1 g

2dO 1914oH - H2omuy

2d0 ;.mv._a._m - yoopaU .&.m
L X $0° X §°C '8t 2nseid’ b
ol/GL-2 '8l onserd %

13|yoy - ssaule Buuips’
Hesemeyt - ssaure Bupan
/1 COIAN - InuBup
v_r_mF _wﬂ_m _mo m - Qm,:m
€ X DZ-5T 'M3IIG USRI
{(Mey #1) Bur PRy’
(mey G'Z4) Burt [eny
(331y23) aury jeng-
la)i4 sesy
H__Sm.v._ .V_‘v au [ang-
?mucov: aup) jangT L

(meX 'z 1) aury jang
(mey) au] seD - dweyn g T AL 008
{yoy|) au ses - dwey 0" 0RO
06 = MOq|F T -
aneA fend - Buysng .
yue] |and - deq ey

£5
ZBLERGTTTT 25

aoeig apuey’
NN XK Bad £3-2/1
ped yuej seq g T G LEE0E " BE

masosde] HH 1 X 9l-gig g
paadg-g - JUILLPAA BjpUBH’

NOlLldI¥9s3a AD #ldvd A

{lenuep s ojeiadg a9g)
anH D40 Jo a10g spisu| o) Addy
{aqnL 9og7) | BUILIB)aY H20T-0Id" " CZ00 e
SMaI05195 [ty 0} Ajddy
{pan. jwg) adA L INN H20T-0Id " ZZOOYS.

MIDSED PH XH Z X 9L-9/87 " |
Jsysemiel4 "pis g/g" :
laaa wawsbebu3 apelg
abexur aauQ apeig

NN 20lAN 91-8/87""""'S

-~

Bupdg uopssaldwogy e
dio ages L
E.Uw_;m _O.;COO hOuE@QO ....... .—< ....Nh.mmnom .........
nued gL-g1/6" "L T UPEQEDR T
Bupdsg Jojenjoy” L
MIIOSIS 9L/S X PZ-9L/S 4
H1 DdO - WALWPIBAA 18AD™ """ 7T LOGE00™ Y T
pabueld - Buysng | U UBGEE0ETTTTES
poy Bunosuuo g .
mc_zwjm CO_>2:. R 0 S .
HY OdO - JUSWPIBM R8T L ez
abeyup sadiegy- AR Y]
afeyurt anesg- gy
1ByseMe[d ‘PIS 9L/gTTTTE TTTTTTegZe08 AL

uidiion | XgLs ™
wued 9L/e'
uld SIASID i1 X OL/E™
diteym Jana aaug
Jayon udiep
NS HY Z/L X pZ-DL#
INN XBH S0IAN $Z-0L# ™
I[2Q pay - qouy
ajo 1 - ajgeD |o[ue
mo10sded HH b/E-1 X 0T/}
INN 20lAN 02471
Oc_._n_m 2810 /| - JAYSEAATTTT
—._OumJ - thu........—. A
dugm Yare Be
—._O«BJ - Q_‘_MV..:..:v .
duoym yage Wl
duo ajpuey
peadg-g - uaupjap ajpueH’

NOLIdI¥OS3A0 ALD #1dvd  ASA

STOYLNOOD ¥ d'1ANYVH YAdd(l

-12 -


johnssj
Rectangle



POSI-TRACK DRIVE

A CAUTION
ALLDW Enint
16 Cuow S0k 2
MHUIES JEFONE
NEHUELIRL

3

T

L HEAL NS THUCTION WANUAL BEFOHE OFERATING EQUIPMENT, CHOnE
2. BE SUME P DF!;HVAIDOG COMTHOLS AHE LOCKED W 5
. A o SRlea T Sl anos ane ~|O
o BRI | ot oescrs rmou ok oxex. AWARNING :
N e 0O NOT OPERATE WiTHOUT 6 e
R Bt LEvERs mend R it LATEMES, DISCHARGE DEFLECTOR OR -~ 2
& I AT et CLyTon ENTIRE GRASS COLLECTION @E : @
T. WHEW AOJUSTHG WHEELS, BE SURE ENGINE 1S OFF. SYSTEM I PLACE. DO NOT
e, | SATR PLUC WiRE BLFORL SEAVICNG A REMOVE GAASS CATCHER UNTIL * -
$. 00 HUT ADOD FUEL WieLE ENGIHE IS WARM OR mmcc;.'m’ BLADES HAYE STOPPED. O SLOW
3TOP
N
8
eSS IRIVANTAGE
IVANTA DANGER
» ./ Hi
11 ¥ » 2 :
- -2 ALFLW 12 13
f?":.?:"\.i ‘."—1 '\\.' :r—-@@ A KEEP ALL FEDPLE OUT O
NSRS _._‘U-JJJ!KJ._I\.. UZ-'—\_\B:I D:H;T)?nn;:i:;c;w‘;:u.
BLADE CONTACT CAN CAUSE
SERIQUS INJURY OR DEATH,
10 s
NEUTRAL
LocK
: 4 pavacn YL
DANGER 8 EAUTI DN i B I CURIIEN A WARNING
KEEP HANDS anl FEET AwWAY [ 15—l { e BLADES 3~.| OPEN BELT DRIVE!
Sawei DS MAY Ll
EACEED 130°F :::m:::m-r-:-:- aree @ STOP ENGINE BEFORE
o e P\ |REACHING UNDERNEATH

21

20

NAY BE MADE UMDER ONE OR

[
19 a4 5 o 0 12 oxsone prcs: '\?
491,884 4948 4A4 py
RN1234 5 T,
DECALS
KEY PART# _QTY, DESCRIPTION KEY PART# QTY DESCRIPTICON

323321 [ P Decatl - Small Viking 2. 303086......... 1.......36" Label
323320 I DO Decal - Large Viking 13......... 403020......... 1o, 48" Label
303293........1........ Decal - 2 Minute Cool 14.......403005......... 1........Danger Labe! {36" Deck)
303085......... 1. Instruction Label 403005......... 2........Danger Labei {48" & 52" Deck)
303508......... 1o Decal - Discharge Warning 513746 1. Muffler Decal
303205......... 1.....Small Exmark Label 45 303481 1. Decal - Carbon Monoxide
323151......... 1.......Decal - Throtle/Choke 47, 303100 I Cutter Blade Decal
303520......... T Decal - Tri-Vantage 303517......... 1o Decal - Beit Drive
403034......... 1o Decal - Commercial 303518......... DT Decal - Shifter
303102, 2o Neutral Lock Label 403080......... 1.......Decal - Patent
543774......... | P Decal - Danger 603622.. ... 1.......52" Label

-13 -



johnssj
Rectangle



ELECTRICAL DIAGRAMS

TRANSMISSION

Broww 14.8

]
c——C——o—08us 31.0 —«'J—':—f:—-m?——t.’:aa— -
— OO CRANZE 225 -

BLADE SWITCH

e e g |
I’(
KAWASAK | g3
| & OPC SWiTCH

/ \ CORECTIRS ARE VIEVED FROM VIRE BO
2" ENGINE

? TRANSMISSION

BROWN 14,0 1o—CI0)

T--:-—:-— e 3.0 —o—otlon o —p——o —28—-@
-o:cq-"o——'-o-———o— CRANSE 22 8 —bod—0—o——0——0——0=— - &
- _@L: ; - RED 23.0 —ded—y - BLADE SWCH

V=Y —— & 'r"":;j“ |'--3an\<23.0___>"‘

i
]

ENGINE

- YELLOwW C1.3 -o—|—o-

KOHLER

(OECTIRS ARE VIEYED FROM YIRE BNO

@ —v1-GREEN 21.3 ~v—|—v |-

9
0
o
z

NCH

-14 -



johnssj
Rectangle



SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE
EXPLORER
EXPILORER II
TURF RANGER
TURF TRACER
TURF TRACER HYDRO
VIKING
VIKING HYDRO
METRO
SELF STEERING SULKY
TURF RAKE
GRASS CATCHER

MICRO-MULCHING ACCESSORY

Exmark reserves the right to make changas or add improvernerts to
fts products at any time without incurring any obligation to make
such changes to products manufactured previously, Exmark, or its
distributors and dealers, accept no respansibility for variations
which may be avident [n the actual specifications of its products
and the statements and descriptions contained in this

publication.
EXMARK MFG. CO. INC. PART NO. 850295
INDUSTRIAL PARK BOX 808 BEATRICE, NE 68310
402/223-4010 FAX 402/223-4154 @]_jak
“ ALL RIGHTS RESERVED PRINTED IN U.S.A. ®

MFG, CO. INC.



johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 


